
Material Test Report 
Heat Coda: JAC An Ameri-Forge Group Company 

13770 Industrial Rd. Houston. TX 77015 
ISO 9001:2008 Ceriified Sales: (713) 868-4421 Fax: (713) 455-8366 

Ceitification No.: 199255 

Ceitification Date: 1/27/2011 

PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 
54940 TULTITLAN, EDO, MEX 

m b  repon b lssuedln mmplisnca wlththe reguirsmenta of ~ ~ 1 0 2 ~  3.1 1 ISO 1 ~ 7 4  3 .1 .~ Nicholas Tepovich - Metallurgic Lab Manager 

PO: 9805 1 Sales Ordar: 91305 Line: 6 
ltem Code: 0151912101-0020~ 1 Qty Shipped: 5 
ltem Desc: FLG 12.00 0150 WN RF STD 
Suppiier: CMC Supplier Heat: 3019501 

SpW: ASTM A105/A105M- (10) /ASME SA 105/SA 105M- (OBa) Section 11 Part A 

Element (%wt) Ladle Pmduct EPCRA CASt 1 Element (Xwt) Ladle Product EPCüA C A S I  
- 

C Carbon 0.19 : Cr Chromiun 0.06 4 7440-47-3 
Nn Mnganese 1 .O6 f 7439-96-5 :No nolybdenvo 0.02 
P ~hosphorous 0.007 : V vansdium 0.001 
S sulphur 0.013 j Cb ~alumbium 0.001 
Si ~Ilicon 0.22 j C.E. 0.40 
CU Copper 0.23 J 7440-50-8 { CuNiCr~o 0.387 
Ni Nickel 0.08 J 7440-02-0 icrno O ,077 

Mechanlcal Testlng Other 
Test Lab AFG : NILL CKC-TEXAS 
Test Bar Size TEST PIECE $ NHC 3019501 
HBW 156 - 156 : E6 Y 
Elg 1%) 36.0 i ~ully ~illed Y 

m ($1 64.0 
Tensile Spscimen Size lin) ,494 
Tensile lksil 77.7 
Yield (ksil 43.7 
Gauge Length 2 

No Weld repair performed. Chemical Rnalysis results shown are actual. Eorgings are capable o£ passing 
hyd~ostati~ test compatible vith the appropriate rating. Elangation taken fron a round specimen. Al1 material 
rupplied under this order ia certified to be free o£ mercury contamination and no mercury bearing equipment vas 
used in manufacturing, fabrication or testing. Yield strenpth vas determined using tbe 0.21 offset method. 
NO weld repair performed on this product. 
Product compliant with and meets al1 requirements rif ASTM Al05 and with dinensions to ASHE 816.5 
Producc compliant with NACE HR0175, latest edition 


